A JP90 A acgann
Crankcase Assay

]
00000000000000000000000000000000000000000000000000000000000000000000




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NT-5200 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

A
- b 5o Description WS ol WS 58
A | 45002000000 Crankcase Assay
1 Crankcase
2 145002000001 Left Case
SKN5200,5550 sla 4wy dcgarms | 04-23-110
17 | 45002000003 Right Case
3 | 45000000023 Oil Seal (L) NT520053 Joe > 23 anls’ | 04-23-136
4 | 45013000001 Damper SKN5200.855 ) Saw | 04-23-120
5 | 38000000041 Screw St4.8*16
6 | 45012000003 Cap(1)
10 | 45001000001 Bearing 6202
11 | 45000000025 Snap Ring Dg5
12 | 45002000002 Crankcase Gasket
13 | 45002010000 Eabow
14 | 38008000007 Vaclum Ppe Cup
15 | 45002000010 Vaclum Ppe 3*6
16 | 45002000017 Locating Pin
18 | 45000000015 Spring Body
19 | 45000000014 Spring
20 | 45000000003 Chain Catcher
21 | 38000000037 Screw M5*14
22 | 38000000028 Stld Am8*26
23 | 45000000024 Oil Seal (R) NTS52005 Joo canl, 205 anls | 04-23-137
24 | 45002000008 Stopper ®
25 Insulated Casing




ER 57,52 KOOSH NEGiN co.uv :

SABZ KOOSH NEGIN co 10




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

e0eccsce,

.
.
L]
NT-5200 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

/Lol

| esdd ayladd Description WS o WS 5S
45007000000

1 | 38000000036 | Screw M5*12

2 50000000002 | Cylinder SKN5200 :lws | 04-23-141
SKNS520Qgzuy 5 yaikw acgoxe | 04-23-109

3 | 45000000012 | Cylinder Gasket

4 | 45000000006 | Irlet Inlet Gasket

5 | 45000000037 | Screw M5*10

6 | 45007000003 | Inlet Pipe SKN5200 sk dJsasle | 04-23-117

7 | 38000000037 | Screw M5*14

8 | 45007000002 | Carburetor Bracket SKNS5200 sl 9 5851, o 292655 | 04-23-119

9 | 45007000006 | Carburetor Gasket NTS5200,451 0,18 il 525 21y | 04-23-128

10 | 45007000005 | Carburetor Flange

11 | 45007000004 | Inlet Pipe Guide

12 | 45000000020 | Throttle Rod

13 | 45000000011 | Dust Shield

14 | 45007000010 | Screw M5*50

15 | 45007000008 | Damper

16 | 45007000009 | Stld Am5*35

17 | 45007000007 | Manifold SKN5200,:5Tsa Msesle | 04-23-118

18 | 45007000001 | Carburetor SKN5200- ,3Valbero 5l )l | 04-23-126

19 | 45000000004 | Under Carburetor Gasket




e0eccsce,

@0 00 0000000000000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000CCOGOIOIIOGOIOIOIOGEOIEOICLS,S

O

mf NT-5200

SABZ KOOSH NEGIN co .10

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

ecccccee®

............. .....................OOOOOOOOOOOOOOOOOOOOO““““““ o
L]

& Ao acgean

e®00000000000,
®ec0c0cccccccce’®
e®0000cccccce,
®e00000000000®

Rear Handle

[} [ ] L]
0000000000 ............................OOOOOOOOOOOOOOOOOOOOQQQQQ..




ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

4T
.ﬁo

ecccccee®

NT-5200
C
T b sl Description WS ol WS 58
1 | 4501104000000 Front Handle Comp SKN52004k> azws | 04-23-124
2 | 38000000041 Screw St4.8*16
3 | 45016000003 Choke Rod Damper
4 | 45016000000 Choke Rod SKN5200Luls p,al | 04-23-114
5 | 45002000012 Damper
6 | 45011000001 Rear Handle Cover
7 | 45011000007 Throttle Inter Lock Arm
8 | 45012000003 Cap (1)
9 | 45012000001 Retaining Seat Screw
10 | 45012000002 Damper
11 | 45011000008 Throttle Lever
12 | 38002010004 Throttle Spring
13 | 38002010100 Equal Ization Body
14 | 38002010101 Washer Rubber
15 | 45011000004 Stopper
16 | 45011000003 Knob Cap
17 | 45011000002 Spring
18 | 45011050000 Fuel Tank g S5 02304 diws asgeze | ) 53 900
SKN5200
19 | 38000000042 Screw St4.8*19
20 | 45011000009 Pin 6%24
21 | 45011000006 Throttle Inter Lock Shaft




SRF

SABZ KOOSH NEGIN co 10

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

e® 00000000,

D

L ]
®ecc0c0cccccee

e®00cccccccee,
®ec00ccccccce’

e®00000000000,

..“““““““‘......................................

Sy, 9 Sy acgean
Crank shaft Piston

..OO00000000000000000000000000000000000000000000000000..

®ec0000000000®

%
D

T b sl Description YIS ol YIS 5
D | 45001000000 Crankshaft Piston Assy

1 | 50001000002 Piston Ring NT5200 L., | 04-23-129
2 | 45001000006 Piston Retainer

3 | 50001000003 Piston Pin

4 | 50001000001 Piston NT5200 0ginsy | 04-23-130
5 | 45001000004 Washer

6 | 45001010000 Crankshaft Comp NT5200 04l 9 KJ Jus dcgoxa | 40-23-142
7 | 45001000002 Roller Bearing SKN520Qyg5Ls Yy Ky 59, | 04-23-115
8 | 38000000027 Key 3*8




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NT-5200 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

.0000!’00000.. ..QQQQQIDQQQQQQQIDQQQQQQOID0000000ID00000001’00000001‘000000 .‘
. J f; . e oo
) -> ‘ 1)

] (] ]
0000000000 .OOOOOOOOQCQCQCQCQCQQQQCQCQCQ..........................

e®®0cccccccce,
®e00000000000®
'.....“““..
.. °
o000 0O0OGOOGOOOOS




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NT-5200 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

E

. csid a)loud Description WS b WS oS
1 | 45006000001 Front Handle Guard NT5200L> Lilxe aiws | 04-23-140
2 | 45006000028 Snap Ring 3

3 | 45006000018 Recoil Spring

4 | 45006000026 Plate Washer 6*18

5 | 45006000027 Snap Ring 4

6 | 45006000019 Grommet

7 | 45006000009 Stopper Plate

8 | 45006000008 Stopper Pin

9 | 45006000007 Brake Spring Cover

10 | 38004000020 Screw St 4.2*10

11 | 45006000004 Brake Band

12 | 38000000029 Pin 3*9

13 | 45006000017 Guard Pin Sleeve

14 | 45006000013 Brake Spring (Sub)

15 | 38004000009 Brake Spring (Main)

16 | 45006000012 Brake Arm

17 | 45006000011 Brake Lever (Sub)

18 | 45006000010 Brake Lever (Main)

19 | 45006000006 Tensionier Plate

20 | 45006000022 Chain Aduseting Sprocker
21 | 45006000020 Screw Chain Adjusting

22 | 45006000021 Toth Chain Adjusting

23 | 45002000014 Chian Guide

24 | 45006000003 Sawdust Protector




: o :
5 B'qu NT-5200 :
-_.' :

00 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

E

- b 5o Description WS ol WS 58
25 | 45006010001 Clutch Cover SKN5200 ,.255 9, «,> | 04-23-106
26 | 45006000016 Guard Pin

27 | 45006000015 Damper

28 | 38000000033 Nut M8

29 | 45006000002 Label

30 | 45006000024 Snap Ring 3.5




oooooooooo

eescccsccccccccce
SABZ KOOSH NEGIN co Lm0
©000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

ooooooooo




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NT-5200 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

F

" csid a)loud Description WS b WS oS

1 | 45003000001 Oil Pump Pipe(1) NT5200 25, Sibes | 04-23-138
2 | 45003000002 Oil Filter

3 | 45003000003 QOil Filter NT5200 25, slo | 04-23-139
4 | 45003000004 Oil Pump Pipe(0) NT5200 ;¢9) or (29,5 Sl | 04-23-150
5 | 45003010000 Oil Pump SKNS200 o lalato 9 129, aoy acgee | 04-23-111
6 | 38000000038 Screw M4*14

7 | 45000000005 Oil Pump Cover SKN5200 29, s 59, 298 | 04-23-122
8 | 45000000021 Oil Pump Worm SKN520Q)29, caey gsle 0253 | 04-23-116
9 | 45000000033 Screw M4*8

10 | 45000000001 Spiked Bumper SKN52004>s; | 04-23-148
11 | 45000000037 Screw M5*10

13 | 38002010403 Oil Tank Cap Gasket

14 | 38002010401 Oil Tank Cap SKN520Q,¢9, 0350 )5 | 04-23-121
15 | 45000000019 Oil Seal Plate

16 | 45002000014 Chain Guide

17 | 45002000013 Guide Plate

18 | 45002000006 Ring

19 | 45002000007 Oil Tank Valve

20 | 38000000039 Screw M4*10

21 | 45002000005 Filter

22 Oil Filter Assy

23 Sponge 1

24 Sponge 2

vy




PR SABZ KOOSH NEGIN co 7o :

SABZ KOOSH NEGIN co 10

oooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.0000000000.. ..0000000000000000000000000000OOOOOOOOQQQQQQQOOOOOOOOO ..

G QG (O
Fuel Supply System

] (] ]
0000000000 .OOOOOOOOQCQCQCQCQCQQQQCQCQCQ.........................‘

e®®0cccccccce,
®e00000000000®
° ....“““..
.. °
o000 0O0OGOOGOOOOS

e ofa s b &)l Description WS ol S s

45011030000 Fuel Inlet Assy

45011030001 Fuel Pipe NT5200 =4 Sl | 04-23-151

38002010200 Fuel Filter Assy

38002010301 Fuel Tank Cap

38002010303 Fuel Tank Cap Gasket

OOl A~ W|IDN]|PEF

38002010302 Fuel Tank Cap Holder

-




L gRoF
L

0000000000000 000000000000

KOOSH NEGIN co .10

eesccccce

..QQ.........

H

e®0ccccccccoe,
®e00000000000°®
..CCCCC.......

L]
®eccccccccee

0000000000000 000000

0000000000000 0 0

eee

XX ¥

(X

NT-5200 :

0000000000000 000000000000

eeeccceccee’

..QQQQQQQQQQQQQQQQQQQQ................................ °
L)

Filter System

L]
©00000000000000000000000000000000000000000000000000000°

y Q4

®ecccccccccce®

Description

vIS o

S S

Cylinder Top Cove Assy

50002000002

Cylinder Top Cove

SKN520Q 25158 5

04-23-101

38010030001

Nylon Gasket

50002000001

Air Filter Cover Knob

50015000004

Labe (On/Off)

45014000000

Air Filter Comp

NT520Q :5lsa Lo

04-23-104

50000000005

Label

38000000037

Screw M5*14

Ol N0 | B W [DN|PF

50000000001

Cylinder Top Cover

04-23-103

10

45000000002

Guide (T)

v




evecccee,

@0 00 0000000000000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000CCOGOIOIIOGOIOIOIOGEOIEOICLS,S

NT-5200

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

eeccccee®

°® 0000000000, ° 000 0000000000000 0000000000000000000000000000000000000 ..

Starter System

] (] ]
0000000000 .OOOOOOOOQCQCQCQCQCQQQQCQCQCQ.........................‘

e®®0cccccccce,
®e00000000000®
'.....“““..
.. °
o000 0O0OGOOGOOOOS




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NT-5200 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

N

. csid a)loud Description WS b WS oS

1 | 45010000000 Starter Assy SKN5200: )il 4cgexs | 04-23-105
2 | 45010000009 Label

3 | 38000000037 Screw M5*14

4 | 45010000001 Starter Casre

5 | 45010000008 Guide (Lh)

6 | 38003000002 Nylon Rop 3.5*900

7 | 38003000005 Starter Grip

8 | 45003000003 Recoil Spring NT5200= )bkl 6 | 04-23-131
9 | 38003000004 Recoil Spring Cover NT5200= )kl ,i5 diwgy | 04-23-132
10 | 45010000005 Starter Reel NT5200= )bl 5,35 | 04-23-133
11 | 45010000011 Starter Washer 5*16

12 | 38003000009 Screw St4.8*13

13 | 45010000004 Fan Cover

BRT




@0 00 0000000000000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000CCOGOIOIIOGOIOIOIOGEOIEOICLS,S

&
Qs NT-5200

SABZ KOOSH NEGIN co .10

©0000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

e0eccsce,

e®000ccccces, e®®0®0ccccc000000000000 0000 000000000000 0000000 00000000 o
. o o .
. ° o °
. [ )

. * o o . :
. [ ) l!!ll‘) .
° S o — 9 ) )2 .
. [ ) .
. [ ) .
. [ ) .
. [ ) .
. [ ) .
: ¥ ached tools and Parts :
s LY °
. o o .

o L[] L]
0000000000 .QQQ.......................................OOOOOOOOOO.'

\

.
.
.
.
.
.
.
.




e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NT-5200 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

K

- b 5o Description WS ol WS 58
1 | 45000000040 Guide Bar NT5200-v-"ass5 | 04-23-123
2 | 45000000041 Chain NT5200-Oregonr-",.2s; | 04-23-100
2 Chain SKNS5200s yiessle 0+ a5 | 04-23-155
2 Chain NT5200\A" .5 | 04-23-152
1+2 Chain & Blade SKN5200 A" ;.25 5 4xs dcgams | 04-23-153
2 Chain NT5200 s, 5590 o5l gl /¥Y0 ,u255 | 04-23-154
3 | 45000000042 Guide Bar Cover
4 | 38000000021 Wrench
5 | 38000000022 Screw Drive
6 | 45000000043 Edge File 4.8 Olagw | 04-23-146
7 | 45000000044 Ower S Manual

BRV




.OOOOOOOOOO..

T

e®00cccccccce,
®000000000000"°

'.....CCCCCC..

..""""""""""OOOOOOOOOOOOOOOOCCCCCCCOOOOOOOOO ..

J9IS) odausgun
Muffler System

L]
."""‘.""""""““““................‘““‘...‘

®ecccccccccce®

J

Description

vIS ol

S S

45000000037

Screw M5*10

38000000031

Muffler Nut M5

45008000000

Muffler

SKN5200;, 51

04-23-107

45000000016

Muffler Gasket

45000000017

Muffler Gasket M5*87

SKN5200,;91 2

04-23-127

45000000018

Muffler Cover

"\ q




®eccee

5
<a i

0000000000000 00000000

..00001’0000..

L

0900000000000,

0000000000000 0000000000000000

®ec0ccccccccce’®
e®00000000000,

XX XN

e

0000000000000 000000000000000

LX)

LX)

NT-5200 :

ecececcscocce’

..QQQ0000000000000000OOOOOOOOO000000000000000000000000 ..

Clutch System

000000000000

L]
............................OOOOOOOOOOOOOOOOOOOOQQCQC.‘

Description

vIS o

S S

45000000026

Roller Bearing

NT5200=51 sl Ko 5,

04-23-145

45000000010

Sproket (Rim)

SKN520Q-5T el 055

04-23-134

45000000008

Clutch Drum

NT5200 .51l ol

04-23-125

45000000009

Clutch Washer

45004000001

Brake Block

45004000000

Clutch

SKN520Q;35 45 goons

04-23-112

SKN5200455 £, 5T

04-23-135




oooooooooo

NT-5200

ooooooooo

000000000000,
L]

<O (O

000 0000000000000 0000000000000000000000000000000000000
I ] ] S l ll\
..........................QQQQQQQQQQQQQQQQQQQQOQQQQQQ..

L] L]
®e000000cccce’
..“““““‘..

<

L]
®e000c0c0000000®

..OOOOOOOOOO.
o000 0c0000o0 0

D
v—

‘



e0eccsce,

ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo

.
.
L]
NT-5200 :
.
.
L]

© 0000 000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000°

M

. csid a)loud Description WS ol WS S

1 | 45005020000 Ignition Appartus Assy

2 | 45005020001 Ignition Appartus SKN520Q3,; «ife | 04-23-113
3 | 45005020002 Rubber Boot

4 | 38000000036 Screw M5*20

5 45005010002 Pawl NT5200 k! b | 04-23-144
6 45005010003 Spring NT52005 )kl &b 6 | 04-23-143
7 | 38000000026 Nut M8*1

9 | 45005010001 Flywheel SKN520Q)s:3% | 04-23-108
10 | 45005010004 Snap Ring

11 | 45005020104 Switch (On/Off)

12 | 45005020103 Retainer Switch

13 | 45005020102 Bubber Grommet

14 | 45000000027 Spark Plug

15 | 45005010000 Flywheel Companets

;;_"'" Yy




